Assembly instructions

\
]

|| ()

LA

72! \ 17/ s
4
I" ; \“L-"':: 4
A
i
|
il é Hée
= |l
—_ 1Ll I Iy
0 =
|
H |}

U
i
il

f}//|/ls:§i
—

il
237

\ C AN )] N—

AT | - =N

T I -
I I A

1//10/EP.RWD.COMPETITION|R/C{DRIET{CAR{CHASSISIKIT,

MASTER

DRIFT



ZOEFITIERR/CH—FVhZEHE

VRDIEE. FRHICEDESTEVE T COFvME. D

D—ILRF+VEFY A—H—THBHITED

SEE- R AR/CH—TC9 . AFHEAE(CHESTEIELLMEIN - B2 ETZEUCEIT NS, S CHOFRICRULE T EDHRE T,
Z2IICEUVATIELTZHD FE5H]
R/C h—%=ZR=2IC ERHIR
BFER(PRELIT) b $HiEITT BRI B FREFDHDIEFHN BR2EEIALTTEL,

I HIIDE= B ETOF=E R B \yFU—0OmbiklL B
wﬁo)mz,iﬁpﬁumau-cm\t?-m INETEEBSR @ IIEWR/CH—IIBRADS. FHEIOMERIZENAE  (\vFU—([CRBOHABICESEHEALTTEW.)
ERHADE, ERICRIRTY . —RHHBEFIVEBDET . L—ILEF> TRETHZAP. @ /\yFU—EFETIHIE. AEICKI LT LMIOBNERRE

@ AN DREICUTAEEBEND Tl F—TRER. T R/CH—RY—FYhTESETTE, BACIToTTEL. X SRS COREDRITTTEL,
BEfRIEENSDoIBEGE. ITE 7 IF—YEREET @ NEE. ABRDADREEICIED L SIFEM CREMICESEE @ \vFU—DFREREFBINIERCIERLT TS, FTES
sELEDETEL. WTTFZL, OB TBRET & BEOBAFRNT DREIMD

® ENOFICHEREREF THY . RIEDRNEDNS ® R/CH—EBREEFRTZH. ASHONS TV TREDSS BOET . \yFU—RENE0EEMR L5FBEHRIELTT
ENBMIHAII N HRET IFRET DBDBOE T KB EAIGES | HFD IS 0,

® HHIUTIRF BB IENUECHEDET  RLDH LWL BEMOEVERTESETTEL. @ ETRONyFU—REVRECEDFT SERERTHE/N\Y
[CATEENBICE I TEEERLTTEW. X 7y @ AERICR/CH—EESETNBIANZEAR. ERHEES FU—ZGHIBCHEDFT DT AHEEEBENTHSFE
5—F A ISEERATIRERBEHVETOTEREL BOKSIC, ERHERELEST. RERNMD T TS, LTFEL,

TFEL. @ R/CH—IEKERNET MOBP. KIcED DB BHFTE @ FECHoR/\yFU—E—ROITE—RITHTTC. BFEX
® HRICHBCERMEERALTVEY. INTaNE 5E%&.R/CXADENTED . RET BRIEDBOET THEHFAOERECIRTT TV,

SR\—VERTyIUHSIK BEMGEINYBRLEDE @ R/CH—DEBEHES EPONIUN, ¥4 PELEEEETED

o rAEUBNSSICERLTTFE L, 7./ wrU—sgRLgRBRcToc. BESScFE: [l E—Y—0OHDIRL B

@ TSATAvIN—VIBERYERT DRI, VIRFLIER R BENENT T, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—EHHREICIEDENSDET . BIRTY ® 7.2VDOINYFU—TCE—5—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEHET DLSIC DTHEPFBZEBVTHS AT FIRAEEZLTTEL — N ERELBSEIROE TS EISNETDT. 6
HBHITTTEL, LE—5—DIL—01 V%S BHIE. E—5—=LohbERE

o mipvri—rmrEnLczesTrrL.EESsrE [l FESBAFIE N LB~5VIEETHSELLT T,
TRECI-FIEMTIERIRTT X ERBERC 0 5 rhzmETaL5Ic. A0 LCR/CH—EBEFT. @ T H—REBNEAYFFYANBETT . $ILTHEXE
BRINTLEVEYa—MEEDRNP, HEEE T ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIEL oD EfTRRNEEDE T . ERRRICT Y
REHRGLBSHBOFT LTHS, E—I— &Ny T U—BERLET. —ZUHULD. TSV TERSRIRT DEDAYTFY

® ZELLLODE WERTIL REMDNEFLUEDET o o777 #RHIEL. 2 yFEONICLET. GEERO ZELTREL.

BEAEDT D IRIBURIS EBBEDBOFT o BENTHoTLBEBRTT MICEEOBVRETERL O E—5—OUEECESEF PHERRLTTE . ¥ PHEHR
® ZER[F BEICNTORNCLEHREL. BRORVEH TFEL.) ETHEVWEE—5—DOHEEE TS CRBHRIEVRIT TEL .,

TIT>TTFEL,

@ ZHEWDZAvFZONICLET .

B ETRTFIENR

® ZRE—RIVPO—SDORAvFZOFFICLET .
@ NyFU—DEFEENLET.
@ REEEDRAvFZEOFFICL. 7T T ZfDEFET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIFRICRVEEICHEDE T EHRETTD
LE—Y—ZHBHIHRICHEDTT DT FEHHMZENTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN W

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

l BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® \When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@ Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL CICAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

EITDIEDICHIEHELVROTES HD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2 Fvo)LT7OKR (1 Y—mR, 1 7UT7EH)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
FTH ABLI-Po/\vF U —
SQUARE EDGE Li-Po BATTERY PACK
FETR/INWTU—FER
BATTERY CHARGER

ETHE—Y— ETRRT« A VE&RAIL
MOTOR BODY TIRE& WHEEI
A+ MNT4BERNS—
PINION GEAR BODY SPRAY PAINT

HHHIL CORRICHIERAEISTE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

—]]| ——] O
—/
AT ZARS A )N—(2mm, 1.5mm) @
HEXWRENCH =
YOKOMOL—Y 25 —)U 1.5m AvZZRSAJ\— ¥770 SCISSORS

YT-15RTRA L K/ YT-15RTBA 735w
YOKOMOL—2JY—)L 2.0mm ANy I ZARSA)\— ¥770
YT-20RTRA L K / YT-20RTBA J75vo

F RS A )\—(7.0mm, 5.5mm)
NUT DRIVER
YOKOMOL—y 49— 5.5mFvhRS-/{— ¥880
YT-55RTRA Lw K / YT-55RTBA JSws
YOKOMOL—y>4Y—)b 7.0mFvhRS4 J{— ¥880
YT-70RTRA Lw R / YT-70RTBA JS5wv&

TSARSA )=V
SCREW DRIVER(SMALL)
YT-DP1W D—0AUVF #1TS5ARSAI)\— ¥1320

YT—CS1AJ\HJ= 160mm ¥1760
YT—CS2A HifR/\ = ¥1760

MT4—U—~<—
BODY REAMER
YOKOMOL—ovJY—)b RF4U—<— ¥2310
YT-BRRA Lw K/ YT-BRBA J5vo

~& |

B s Al
QUICK DRYING GLUE
CS—SGEXA Bifgfi&#] ¥924

= = T

SIFNIF —v)\— vy —
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE

FYNIAOTLWSHIE
TOOLS (INCLUDED)

orr | |

=2\ UF
TURNBUCKLE
WRENCH

HREZTDICREBEIBDRICA S ANZEULoHOSIRL. SRS DIEEICHE> THEE(CHI EIFTTELY,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1. XMV v2—DHEILT

Main Chassis Assembly

XER@EY 3 — A X - Li-Po /Ny FU—FRICED T,

For shorty Li-Po battery use only.

TUBVINE WA DR
Small hole on front U

HEATITER
Note position

N

XATITER
Note position

B8-301BA
o N YAXUU B
TR EVITHE] Suspension Mount + B

Large hole on front

MD-002-3
ALV v Y— X1
Main Chassis

Parts used on this page

[Cm&—y“‘é{ﬁﬁﬁ?é/(—‘y]

ZC-F38A
@ M3x8 B5E2 Ju
FHS Screw

MD-002-3 ¥ ZEE )\ T U—(24 mn~) = {FERT DEE

G;nJCJthJs; X1 M3x16 HSER X4, BmmE ANX—H— X4
— ZR&CHARIEE/ v T U—RILY —DEIE%
- — EARICEELTLEEL,
KR#1 ODRBE When using a 2s Shorty Lipo battery, prepare
Bag #1 Contents M3x16 FHS Screw X4 and 6 mm thick spacer

X4 separately and adjust the mounting position
of the battery holder upwards.

B8-301BA
YARXYIV K -B X1
Suspension Mount - B

RD-301AD
PYAIYIU D X1
Suspension Mount - D

IEILiPo/Ny FU— RILS—
Short Size Li-Po Battery Holder

ZC-F310A

M3x10 B35 ER
ZC-F38A FHS Screw
M3x8 S+ vwv T X4
FHS Screw
ZC-F310A

M3x10 B5+v v T X4

FHS Screw @

ZC-F38A
M3x8 S EX
FHS Screw

RD-301AD
HYAYIV K -D
Suspension Mount - D

DRB-118LA
INBILiIPo/Xy T U — R)LT—

NELYF (2.0mm)
Allen Key ( 2.0mm)



2.F VT T DEHIIT
Gear Diff Assembly

CDOR—=ITHERTD/I(—Y
Parts used on this page

2UIVFA)L #5,000 X1
Silicon oail

K #2 DNB
Bag #2 Contents

TIT—RFrvT X1

Diff Case Cap
=)
& %) Y2-501GGA
AR w kX1
S Gasket

P/ MD-503GH-3
y T—U—TJ3IX]
Pulley Frange

#/ MD-503GH-3
FIT—Z X1
Diff Case

Y2-500GM3A
JOREY X1
Crosspin

Y2-501GSAA
RSATHyT X2
Drive Cup

Y2-503GPA
F7-\ x4
Gear-Small

. Y2-503GPA

F-K X2
Gear-Large

ZC-BH28TPA
M2x8 FwvEVIER X4
BH Tapping Screw

—)
Y2-500GM3A
EY x2

Pin

O

Y2-500GM3A
950UV T X2
®5 O Ring

Y2-500GM3A
¢5 VLK X2
@5 Sim-Large

CDIN—=YIFERLFEA.
ﬁf‘fGPA This parts are not used.
Gear-Large @
I Y2-500GM3A Y2-500GM3A  Y2-500GM3A
p ¥ 03 VL X2 05 Vil X4
Pin #3 Sim ®5 Sim-Small
Y2-500GM3A
(D) oesvnx
@5 Sim-Large
| Y2-500GM3A
EVEANDHEE. £k Y2-500GM3A o0xeY
% K54 Thy JORCEY, &) p500v5 Crosspin
RS Thy T=H><bEL ®5 O Ring
BEHSLNET, o o
When installing the pin, 2 N 2N /
position the pin onto the & ) 4 MD-503GH-3
groove, and slowly turn the P d F7T7——
outdrive while pushing the I N\SE= ) D Pulley o
pin into the hole. J s Q'?f

Y2-503GPA
F- 0
Gear-Small

Y2-501GSAA
RSAThyT
Drive Cup

Y2-500GM3A
[DISYINPN
®5 Sim-Large

Y2-500GM3A
p50UVT (<O
¢5 O Ring
MD-503GH-3
N\ T 7T —ZAF vy
/ ) Diff Case Cap
Y2-501GSAA
RSATHhYT

Drive Cup

2UaVFAIL
Silicon QOil MD-503GH-3
#5,000 T—U—=T50Y

Pulley Frange

Y2-501GGA
HAT v b
Gasket

;[Z\’J"y rMPO UVl
Sy IYREEEMT D
V=)D EELET .

a Coating the gasket with
g black grease will help
provide a better seal.

B/ KIERT AT L

CS-SLGA
V—=)LFU2@1,067

ZC-BH28TPA
M2x8 v EVIER
ﬁ BH Tapping Screw

&

“

(O OROROIP0) =T
[CHEFICHDAHET o
Tighten equally in the
orde(z) of ®—® then

)



3. F YNy I XADEHIIT

Gear Box Assembly

MD-302DC-3
FIANR—-L
MD-302DC-3 Diff Cover - L ﬁ @
Z2n— R MD-302AL \
Diff Cover - R -
? / RIULOAY K - L e i
R Bulkhead - L G Maxe X Y
MD-302AR crew
2 R/ULZAY K -R
ZC-BH36-A _~ RBulkhead - R
M3xB IRF U\ R
BHS Screw
(&)
MD-DHA-3
MD-DHA-3 N NP TH— -
N KPP TH5—-R Height Adapter -
Height Adapter - R
o —_5
)
II'
HEEITER HEEITER
Note position Note position
CDOR—=ITERTD/I\—Y
Parts used on this page
R #3 DRE
Bag #3 Contents
MD-631-3
ry TV Tk X1
Top Shaft
\ [ 1
| MD-302AL V
RIULIAW R L X1
R Bulkhead - L X1
MD-302AL
RIULOAY R - L
R Bulkhead - L

MD-302AR
R/INULIAY R -R X1
R Bulkhead - R X1

MD-DHA-3
N KNP TH— - L X1
Height Adapter
MD-144L
~ RS1 TN~
I || Mo-DHAS Drive Belt \
N KPFT&H— R X1
\_J Height Adapter & N\ o p PR
BB-1510A
10x15 X7 UV
Bearing

MD-302DC-3
FI7HI—-L X1
Diff Cover

MD-302DC-3
TFIHIN—-R X1
Diff Cover

MD-144L
RSA4 TRV X1
Drive Belt

ZC-BH36-A
G]mml] M3xB R VAw K x4
BHS Screw

BB-1510A
10x16 RFPUVT X1

Bearing @

MD-631-3
~yTYv T N14TT—U—
Top Shaft

Allen Key ( 1.5mm) Allen Key ( 2.0mm)



4. F iRy O ADEHILT

Gear Box Assembly Installation

CDOR—IJTHERTD/I(—Y
Parts used on this page

R #3 DT
Bag #3 Contents

=
Q

fb
=

MD-304M-3

E—5—<UV K X1
Motor Mount

/ MD-302TH
~y TV v T MRILY— X1
Top Shaft Holder

MD-302BL
RINILIANY RUVT X1
R Bulkhead Link

ZC-BH38-A
M3x8 IR&Z AW K X2
BHS Screw

BB-1510A
10x15 X7 UVT X1
Bearing

BB-105-2A
BX10 RFPUVT X2
Bearing

MD-302BL
RINLI~NY KUV
R Bulkhead Link

MD-302AR
R/VLIAY R - R
R Bulkhead - R

ZC-BH38-A
M3x8 Ry A R
BHS Screw

5x10RX7UVo
Bearing

10x15 RXPUVY
Bearing

ZCBH38-A
M3x8 Ry Iy R
" BHS Screw

MD-304M-3
E—45—TDUUbH
Motor Mount

ZC-BH318A
M3x18 Ry Ay R
BHS Screw

~
\

€

BB-105-2A
5x10 R7PUVY
Bearing

MD-302TH
~y TV v T ML —
Top Shaft Holder

AAELVYF (1.5mm) NAELYF (2.0mm)
Allen Key ( 1.5mm) Allen Key ( 2.0mm)



5.7vI\— FwvF IYUV MDD —FIF B

Upper Deck Mount Installation M3x10 KY YAy R

ﬁ — B% Screw

MD-003M-3
R 7yN=FvFIVUVhH
Upper Deck Mount

ZC-A3630BA

_ 3mm ZJVEAN—Y— - &
E°7a 3mm Aluminum Spacer - Black

CDOR—IJTERTD/I\—Y
Parts used on this page

K[ #3 DRE
Bag #3 Contents

MD-003M-3
R7vyI\—FvF IOV bk X1
Upper Deck Mount

ZC-A3630BA
@ I:I 3mm 7V ZAR—H— - B X2
3mm Aluminum Spacer - Black

ZC-BH310A
Gmnm}m}] M3x10 Ry VA R X2
BHS Screw

6. A/I\—FVT DD fF1F

Spur Gear Installation

~
v

/
®

Y4-630A
ZNN—FvI\T
Spur Gear Hub

SG»A4880A/ N
2J{—=+ 80T
Spur Gear

\

CDOR—ITERTD/I\—Y
Parts used on this page

FSIEE

Flat side
R #Z3 DB % =70

Bag #3 Contents

(1:1)

ZC-SS34A
M3x4 v hXIUa1— X1
Set Screw

ZC-BH36-A
|“H|“| M3x6 &~y Rx4
BHS Screw © S

RSA4TEY
Drive Pin

ZC-SS34A
M3x4 Yy hZAIZUa1—
- Set Screw

SG-A4880A
Z\—F+ 80T X1

Spur Gear

T

() ]

0,
Y4-630A o

0 ZI—FP)I\T X1
Spur Gear Hub

(1:1)

Y2-631A

D R31TJEY X1
Drive Pin
0 Allen Key ( 1.5mm) Allen Key ( 2.0mm)




7. 74 RS—FVDEDFF

Idler Gear Installation

CDNR—IJTHERTD/I\—Y
Parts used on this page

R #3 DRE
Bag #3 Contents

@]

MD-304M-3
A RS—KRA K X1
Idler Post

Z2-503IA
74 RS—Fv X1
Idler Gear

a

©

ZC-837
Ty v— X1

Washer
M3x6 RF Ay KX 1

[I BHS Screw
:I ZC-BH38-A

ZC-BH36-A

M3x8 RF AW KX 1
BHS Screw

Z@ Z2-503IA
74 KS5—%p
MD-304M-3 A /
T4 RS—iKZ |\/ /Idler Gear
Idler Post N
BB-105-2A
5x10 R7U VY 2 Al
Bearing %
ZC-S37A
$3XPp7X0.5mMm Ty Y v—

Washer

ZC-BH36-A

M3x6 Ry IAw R
BHS Screw

FrOHHFEDEE 0.3mm BEAI DL KIICEDERT.
AINETEDEFVHRIBLLI KBDHTERTEL
Ffe, COBBIIRT EDEERENEURD. BBHELLED

/ B ey ¢ OBBIFEEI{TOTLREL,

\‘ X8 MUy R Adjust the meshing of the gears so that there is

\ BHS Screw approximately 0.3mm of play in between the teeth. Be
st careful, as too much play will cause the gears to strip.

BB-1 0551’-\ o Please adjust the gear mesh carefully, as insufficient

5x10 X7 _JJ7 x2 clearance between the teeth will cause excessive gear
Bearing Lnoise, as well as causing a drag in the drivetrain.

Y4-S8A

8.UVYaviyI—DHIT

Rear shock Tower Assembly

CDOR—ITERTD/I\—Y
Parts used on this page

R #4 ORB
Bag #4 Contents

MD-O18AL (L) / MD-O18AR (R)
Uv>ravI57—L/R&E1
Rear Shock Tower L/R 1Ea

/ MD-016PR
/'[ﬂ U RF 4 KA R R—2Z x2

’I Rear Body Post Base

T

Y4-S8A
2avITIYRiR—=)L X2
Shock End Ball

B

Z5-SS38A
M3x8 v hXHUa1— X2
Set Screw

ZS-SS315A
M3x15 v hROUa1— X2
Set Screw

ZC-BH312A
(D Max12 A5 K xa

BHS Screw
ZC-A3625BA
2.56mm 7ZJLZANR—Y— - & X2
2.5mm Aluminum Spacer - Black

Shock End Ball

ZC-SS38A
M3x8 v hXIUa1—
Set Screw

ZC-A3625BA
2.5mm 7)VZAN—Y— - B
2.5mm Aluminum Spacer - Black

MD-016PR

U RF A RA b X—=2

Rear Body Post Base

/
Y4-S8A
YavIIY RR=)L
Shock End Ball

Z(C-SS315A

Set Screw

vavoIy F?ﬁ—)b 
ZC-A3625BA

M3x156 v hRTUa—

®

ZC-SS315A
2.5mm ZILEAR—Y— - B 2) M3x15 ty hRZUa—
2.5mm Aluminum Spacer - Black Set Screw

—
'/_
i

MD-O16PR ZC-SS38A
U RF 1 KR N R—2 M3x8 £y hAZUa— 3
Rear Body Post Base Set Screw

4

2

MD-O18AR

Uvravos57—R
Rear Shock Tower R

ZC-BH312A
M3x12 RF Ay R
BHS Screw

MD-O18AL
Uvravos5DJ—L
Rear Shock Tower L

/

ANELVF (1.5mm)
Allen Key ( 1.5mm)

~ /////2
ZC-BH312A
M3x12 RY Ay R
BHS Screw

NELYF (2.0mm)
Allen Key ( 2.0mm)

NELVF (3.0mm)
Allen Key ( 3.0mm)

€3




9.ESC 7L — hDE D {33

ESC Plate Installation
o
MD-REM-3 ZC-F310A
\ M3x10 H5E 2
FHS Screw

ESC bl
ESC Tray \ /)
CONR—=ITERAT /Y {\
Parts used on this page @
R #4 OB
Bag #4 Contents
<

Z(C-A3640B
4mm PIVEAR—Y— - B
4mm Aluminum Spacer - Black

MD-REM-3
UYESCY I b
Rear ESC Mount

(1:1

ZC-F310A
M3x10 USFvv T X2
FHS Screw

Ol

ZC-A36408B
4Amm 7 V2 AR—Y— - B X2
4mm Aluminum Spacer - Black

10.U¥ 7t JU—DEbD T SCF310A
Rear Assembly Installation M3x10 HSEZ
FHS Screw

MD-302S30-3
UV Loy RAR—8—
Rear Bulkhead Spacer

CDOR—ITERTD/I\—Y
Parts used on this page

R #4 ORE
Bag #3 Contents

MD-302S30-3
UvINLINy R ZR—Y— X2
Rear Bulkhead Spacer

§8

ZC-F310A

M3x10 U5+ vvJ X2 NELYF (2.0mm)
FHS Screw Allen Key ( 2.0mm )



11. RS54 RSy IDHEILT
Slide Rack Assembly

B8-206LHA
Ov RIYVRIR—=LL
Ball Stud L

o=

ZC-A3620BA
2mm P ZAR—Y— - &
2mm Aluminum Spacer - Black

CDR—=ITHERTD/I\—Y
Parts used on this page

R #5 ODRE
Bag #5 Contents

?@ MD-202-2
CSyF Svo7—L X1
\-v Rack Arm
A‘ MD-202-1 L

/) Swob—)b x1 \
Rack Rail

MD-202SB
ASA RSy R—=Z X1

Slide Rack Base
ZC-F310A
IDlmmmn M3x10 HS5EZ x2
FHS Screw
ZC-BH310A
G]mmmm] M3x10 R U~y R X2
BHS Screw
MD-202SC
@ ﬂ:l]:l Stopper Cam S
Y2-202SCA
/ BB-84-2A
\ 4x8 N7 UVY X1
N— Bearing
@ BB-1140-2
4x11 RXFPUVYT X2
Bearing
2mm Aluminum Spacer - Black
ZC-A3625BA
@D 2.5mm 7))V AXR—H— - B X2
2.5mm Aluminum Spacer - Black
@[I PAX pBX1mm VL X4
Shim
B8-206SHA
Ojﬂ]:[] Ov RIY RR—ILS X1
Ball Stud S

ZC-BH36-A
G]mm] M3xB REVAw R X1
BHS Screw
ABvI\— AL SX]
A bvIN— AL X2
Stopper Cam
ZC-A3620BA
@[I 2mm ZIVEZAR—Y— - B X4
ZC-A4610BA
B8-206LHA
O:[ﬂ]:[] Ov KT Kk—ILL X2
Ball Stud L

S5

ZC-A3625BA
2.5mm PV EZAR—Y— - B
2.5mm Aluminum Spacer - Black

MD-202-1
Swvob—b
Rack Rail

Oy RIVRKR—=ILL

Ball Stud L
/
B8-206SHA
\ Oy RIVRAR=ILS

Ball Stud S

MD-202-2

SvIT7—LI

Rack Arm

>ZC-F31 oA
M3x10 H5E2

FHS Screw

MEITITERN
BERAICEELET,
Note the position.

Fix the groove inwards.

Y2-202SCA
AbwI\— AL

Stopper Cam Y\/\%

BB-1140-2
4x11 RF7YUVT
Bearing : |

ZC-A4610BA
GAX pBX Tmm VL R ()
Shim l
\
S S
ZC-A3620BA &S l
2mm PV EAR—Y— - & @

2mm Aluminum Spacer ~‘Black (l
(&5)

MD-202SB
ASARSYT X=X
Slide Rack Base

ZC-BH310
M3X10IRF Ay
BHS Screw

\

AIADRT UV IRERSA RSy IDHFIEL
AL—XICIEENS BB TEELE T,
Bearing in front need fixes at the
position where the Rack rail operates
smoothly without play.

MD-202SC
ARYI\— AL S
Stopper Cam S

BB-84-2A
4AX8RFPYVY
Bearing

ZC-BH36-A
T M3xB s YA K
BHS Screw

. NELVF (2.0mm)
Allen Key (2.0mm )



12. 702 MNILIAY ROFEIIT
Front Bulkhead Assembly

ZC-BH36-A
M3x6 R& Ay R
BHS Screw

MD-302FA-3
OV K INLIAY R-A

CDNR—IJTHERTD/I\—Y
Parts used on this page

]

R’ #6 ORE
Bag #6 Contents

D-302FA-3
Front Bulkhead-A

JOYhY3voyI— X1
Front Shock Tower

Y4-S8A
3w IITYRR=)L X2
Shock End Ball

ZC-SS310A
M3x10 Ev hRTUa1— X2
Set Screw

g

ZC-BH36-A
M3x6 RF U\ R X1
BHS Screw

¥

ZC-BH38-A
M3x8 IR&Z AW K X2
BHS Screw

i

ZC-BH310A
M3x10 IRZ Ay R X2
BHS Screw

©l

ZC-A3615BA
1.5mm Z)LZAN—Y— - B X2
1.5mm Aluminum Spacer - Black

©/]

ZC-A3625BA
2.5mm 7))V AN—H— - B X2
2.5mm Aluminum Spacer - Black

70V~ NI~y R-AX1

Front Bulkhead-A \

ZC-A3615BA
1.5mm ZIZAR—Y— - B
1.5mm Aluminum Spacer - Black

ZC-BH310A
M3x10 Ry R
BHS Screw

.

Y4-S8A

Shock End Ball

ZC-A3625BA
2.56mm ZILEAR—Y— - B
2.5mm Aluminum Spacer - Black

MD-017
JOVh Yavosyo—
Front Shock Tower

ZC-SS310A
M3x10 Ev bR Ua—
Set Screw

S~
P % - ( i()\' Y4-S8A
Y3wITY RR—IU
QQ P — Shook End Ball
ZC-BH38-A P ZC-SS310A
M3x8 Ry vAy K M3x10 £y hZ&ZU1—
BHS Screw Set Screw

ZC-A3625BA
2.5mm ZILZAR—Y— - &
2.5mm Aluminum Spacer - Black

@ NAELVF (1.5mm)
\ J Allen Key ( 1.5mm)
@ ABLYF (2.0mm)
\ ) Allen Key (2.0mm)

NALYF (3.0mm)
\ ) Allen Key ( 3.0mm )




13. 702 bO7 B9 RA7—LOEDFF
Front Lower Suspension Arm Installation

[

CDOR—=ITERTD/I\—Y
Parts used on this page

R #7 ORE
Bag #7 Contents

C=

Y2-207A
R—IVIY RFvyTLX2
Ball Cup

RD-008FL
JOYhYR7—L L&RF 1
Front Suspension Arm L & R 1Ea

RD-008FA19
OF77—L7HT5— - 19mm X2
Lower Arm Adapter

ZC-SS36A

M3x6 v hAIU1— X2

Set Screw

@/

ZC-206SHSA
Oy BRIV RR—=JLS X2
Ball Stud S

B8-301BA
YAIYDU S -B X1
Suspension Mount - B

Suspension Bushing
BD-301BA
PYREVR=IL X4
Sus Pin Ball
N Y2-008FLSA
w@ lHI O77—LANR—Y— X4
e Lower Arm Spacer
( J
BD-009BFA

AVF—YRATP—LEY (¢3X42m) X2
Inner Sus. Arm Pin

RD-008FL
JO0>bO79RA7—4L L —
Front Lower Suspension Arm L

NG

AT ITER
Note position

ZC-206SHSA

Ov RIYRR—ILS

Ball Stud S

ZC-SS36A K
M3x6 £y hZZU 21—
Set Screw

RD-O08FA19

Q7 7—L745 75—+ 19mm
J0YMYR7—L L& Lower Arm Adapter
Front Suspension Arm L

a ;
/

BRI DIRAIVICEDOTP 7 —LICFHTIIESIE.
Fisg3EHZEHY NUTLREEL,
If the wheel interferes with the lower arm,

cut the part that interferes.
QL DEKRICHEIITE I . @
Assemble the right side in the same manner.

R&1
&R 1Ea

N

-

Y2-207A

\. KNI KT

XEAEITER
Note position

==

NAELVF (2.0mm)
Allen Key ( 2.0mm )

YAYIY T wvya (#5) X4

HETITER
Note position

B8-301BSA

PRIV NJTwa (#5)
Suspension Bushing

BD-301BA
HBREVR=)L
Sus Pin Ball

RD-0O08FL
O7 7 —LAR—Y—
Lower Arm Spacer

Y2-008FLSA
O7P7—LANR—Y—
Lower Arm Spacer, BD-009BFA
AVF—YATP—LEY (¢3X42mm)
BD-301BA Inner Sus. Arm Pin
BREVR=)L
Sus Pin Ball

HEAE(CER

TUDVINE WV DE]
Small hole on front
N

Note position

MEATITER
Note position

B8-301BSA
YRAYUY NIy a (#5)
Suspension Bushing

&)
S

B8-301BA
YAXYOV KB
Suspension Mount - B

NELVF (2.0mm)
Allen Key (2.0mm )

®




14. 702 bO7 57 —LOED FF
Front Lower Suspension Arm Installation

CDNR—ITHERTD/I\—Y
Parts used on this page

R’ #7 ODRE
Bag #7 Contents

@ FH Screw

ZC-F38A
IDﬁmm] M3X8 5+ + w7 X2
FHS Screw

15.RIVISVOT7—LIDV MR MOED FF
Bellcrank Arm Mount Post Installation
D hee it S
/B?éllllcrajn?Arin_l\/IL(\)jnt SOI;TX P~ I
O
|

Y2-200L 7

NWoOSVOFP—LOAFFPHITH—

Bellcrank Arm Lower Adapter T / il
L5

I ZC-F310A
M3x10 S ER
Q/ FHS Screw

CDOR—ITERTD/I\—Y
Parts used on this page

R #8 DRHE
Bag #8 Contents

<
n
b
o
T

NIWISVIT—LI DY MR X1
Bellcrank Arm Mount Post

N3

NIWISVIOP—LAOFPFITH— X1
Bellcrank Arm Lower Adapter

[m ZC-F38A
ZC-F38A M3X8 HSEZX @
IDﬁmm] M3x8 B5F v F x2 FH Screw

FHS Screw

ZC-F310A
IDlmmmn M3x10 5% v 7 X1 @ FELYF (2.0mm)
FHS Screw Allen Key (2.0mm )

4

<
n
)
]
o]
S!




16.N)WIS5200 7—LDHEILIT
Bell Crank Arm Assembly
ZC-A3630BA

CDOR—IJTERTBD/I\—Y
Parts used on this page

3mm ZIVZAR—— - B
3mm Aluminum Spacer - Black ‘

BB-105-2A

@ ___—5x10 R7PUVT
. ’ Bearing

MD-202A

NWoSV0 7—L X1
/Bell Crank Arm
MR—ILIY RS R #7 A TVET, @ N
The ball ends are included in bag #7.
— B8-206MHA
j‘/\\li]ﬁ';‘ Oy KIYRK—ILM 3 C‘\
A Ball Stud M A<
Y2-207A \ @
R—ILUTY K 1w T SX2 B8-208MHA
Ball Cup Oy RIV RIR—=ILM
@ Ball Stud M
. ———BB-105-2A
R #8 5x10 X7 UV Y
Bag #8 Bearing
=) a N
S MD-202A 2mmAy k(1 @)
&L 2 ~uos5vs 77— x1 2mm cut. (1pcs)
Bell Crank Arm 4>‘ ’4—
ZC-SS38A ZC-SS38A
M3x8 v hAIUa1— X1 M3x8 v hZXIUa1—
Set Screw Set Screw
ZC-A3630BA
3mm ZIVEAR—H— - B X1
3mm Aluminum Spacer - Black
26.7mm
BB-105-2A ?
Bx10 RP UV X2 v?/
Bearing Y2-207A
B8-206MHA R—=ILIVRFvv IS
Ojﬂ]:[] Oy RIY RK—ILM X2 L Ball Cup )
Ball Stud M

17.202 BMNILOANY R/ RI)VOS0D P—LOEDRF

Front Bulkhead/Bell Crank Arm Installation

ZC-F36-A |

M3x6 BS5E2Z
FHS Screw &

[CoR—ITERTZ)I(—Y
| Parts used on this page

R #8
Bag #8

D

ZC-F36-A

Allen Key ( 1.5mm)

M3x6 HSER X2
FHS Screw

Allen Key ( 2.0mm)



N - |
18. —Rik—> DD FF #YII Y ERD U BHICHT,
7 SIVEERBZETOTLREL,
Servo Horn Installation GEL< ETO0RE Y NORESAEECE TS,

24'290 N Make sure that the servo is centered before
TRRIY b attaching the servo horn.
Servo Mount (Refer to your radio manual for more information.)
g 3 )7 LY
CON—ITERAT D/ —Y Y—RD= 21— FSILEH L.
| Parts used on this page Y—Rk—V%& 1 4EFSLT T,
As shown in the illustration,center the
-_— servo,and attach the servo horn,offset by
14 degrees.
% #8 g J
Bag #8 oo ZC-S37A
BECHAETEL, D3X ¢ 7X0.5mm T v—
ZEHAI A TADOTVEY, Sold separately. (0 ) — : Wash
3 different types included. Ny \ asher
B9-204A ZC-S37A %
HY—iRkik—r X3 ¢3X@p7X0.5mm Ivyv——(Q ZC-BH38-A
Servo Horn @ TTT—M3x8 KE YA R
— N BHS Screw
Frate ZC-BH38-A % /
H—RID k X2 3 S .
Servo Mount M3><8 Ry Ay '\/ BB8-206SHSA
BHS Screw Oy RIYV RAR—)L - &%
B9-204A Rod End Ball - Short Neck
P—Rik—>
Servo Horn -
ZC-BH38-A ZC-BH38-A N
M3x8 Ry Ay R X3 M3x8 KT Iy R )
BHS Screw . BHS Screw ~
ZC-BH310A ZC-BH310A N ZE | *X—hH— e~ glET b
M3x10 RE AW R X1 M3x10 REUAY R Mark | Manufacturer ImoY Tm_{klg‘JE”blé?tQ§?°
BHS Screw BHS Screw FRTAIA—A—ICEDETHET T,
N E %8 /33E The included servo horns are marked
ZC-S37A Y—Rh—VEFERIIERT S Futaba/Yokomo | with a letter designating servo
¢3XP7XxX0.5mm Dwyr— X2 Y—REBOE A ZESHERLEEL, N Fus compatibility.
Washer The servo horn mounting screws H Hitec Select the servo horn matching the
BS-206SHSA are not included, please use the 5> /KO/JR servo being used.
Oﬂ]:[] Ov BRIV RR—)L - B X1 sorews in currently use. SK | sanwa/Ko/JR
Rod End Ball - Short Neck J
19. H—ROm|D fHF r
i H—ROv R X1 (@emy—2/\vI)b) Y2-207A
Servo Installation Servo Rod X 1 (36mm Turnbuckle) R—ILTY RErwTL

Ball Cup

20mm
@HH >l | m S~_SD-TB36A
\

36my—)\yI)b
36mm Turnbuckle
RADNERIICEO>TVET,
L One side is reverse threaded.

CDOR—ITERTD/I\—Y
Parts used on this page

MIR—)VIY RLIFR#7 [CADTVET,
The ball ends are included in bag #7.

C=

Y2-207A
R—ILIY RFpyTLX2
Ball Cup

£ #8
Bag #8

£ /\“‘ \/
' AN
C— T Rrr—— /@ ZC-F36-A
@ ('\ M3x6 HSEXR
SD-TB36A N = FHS Screw
36mm y—/\w )b X1

36mm Turnbuckle

@ ZC-F36-A
|D1ﬂ]]]] M3x6 BSER X2 AALYF (2.0mm)
FHS Screw m Allen Key ( 2.0mm )




20. 77U Y Ov RO }F

Steering Rod Installation
CDOR—ITERTD/I\—Y
Parts used on this page

$IR—)LIY RM (3847 [CADTWVWET,

| K= T REFryTMx2
Ball Cup

N— RD-008FU
/— | R=ILIY R¥Fvv T 30EX2
Ball End Cap (30-dearee type)

SD-TB25A
25my—>I\v I)L X2

25 mm Turnbuckle

[ 2F7Uv50v R X2 @5mI—Vty o) |

Steering Rod X2 (25 mm Turnbuckle)
Y2-207A

R—=ILIYVRFvvTI M
/Ball Cup

RD-O08FU
R—IVIY ¥+ v T30E

N\ Ball Cup
SD-TB25A
25m&y—>/)\v I
25 mm Turnbuckle /

FADERIICEOITVET .
One side is reverse threaded.
12.8mm

.

SLERBERICHEITEIT . @
Assemble the right side in the same manner.

21. 702 7 vI\— 7—LOEDbF

Front Upper Arm Installation

Y2-008FUIA

r
O] [ IOV RPYI— 1 P—L
C = ‘T ‘ Front U;;p;rlArmj\ ,

Set Screw
A ZC-A3630BA
FOLHE 3mm PIVEAR—Y— - 2
Flat Side 3mm Aluminum Spacer - Black

CDOR—ITERTD/I\—Y
Parts used on this page

R #9 ODWE
Bag #9 Contents

=

Y2-207A
R—ILIY RFpvTLX2
Ball Cup

MD-302FB-3
707 ~MULIAY R-BX1
Front Bulkhead-B

SN
&} Y2-008FUIA

20V h7PyI—17—L X2

@i" Front Upper | Arm
ZC-SS33A
M3x3 v hXIUa1— X2
Set Screw

ZC-F36-A
|D1ﬂ]]]] M3x6 HSER X2
FHS Screw
D-155-20AA
Oy RIVR7PITH— X2
Rod End Adapter
( )
Y2-009FAA
JOVE PZyI\—A7—L EY X2
Front Upper A-arm Pin
ZC-A3615BA

1.5mm ZILZANRN—8— - B X2
1.5mm Aluminum Spacer - Black

ZC-A3625BA
@D 2.5mm 7IVZANR—Y— - B X2
2.5mm Aluminum Spacer - Black

ZC-A3625BA
3mm ZILEZZAR—H— - B X2
3mm Aluminum Spacer - Black

JOVE P7yIK—A7—LEY
Front Upper A-arm Pin
ZC-A3625BA

2.5mm PV ZAR—Y— - &
2.5mm Aluminum Spacer - Black

D-155-20AA ZC-SS33A
Oy RIYVRFPITE— —— M3x3 v Ja—
Rod End Adapter \ St bRT)2
Y2-207A
R—IVIY REvpw T LT
Ball
L all Cup )
XEEITER
Note position
Y2-009FAA

\
N

0\
v. =
/S

A SO

ZC-F36-A
M3x6 HSEX
FHS Screw

SEAIEEKRICHITE I . @

(7

ZC-A3615BA
1.56mm PV ZZAR—Y— - B
1.5mm Aluminum Spacer - Black

MD-302FB-3
0V KLY R-B
Front Bulkhead-B

Assemble the right side in the same manner.
@ AELvYF (1.5mm) NALYF (2.0mm)
Allen Key ( 1.5mm ) Allen Key ( 2.0mm)



22. 707 k NIy ROED fFF

Front Bulkhead Installation

QHBIBERICHITEIT . @
Assemble the right side in the same manner.

CDOR—=ITERTD/I\—Y
Parts used on this page

LR #9 DT
Bag #9 Contents
cm ZC-BH38-A
M3x8 Ry AW R
ZC-BH254A BHS Screw
(]II]}]]]] M2.5x4 Ry VAY K x2
BHS Screw
ZC-BH38-A
G]m]]mﬂ] M3x8 Ry Uy R X2
BHS Screw

1/ ) ]

T~ZzC-BH254A
M2.5x4 RE YAy R
BHS Screw

23.RNIWOSVU PyIN\—TFITH5—DEWDHF
Bell Crank Upper Adapter Installation

Y2-200U
NIWIOSV0 PyIN—FFT5—
Bell Crank Upper Adapter

CDOR—=ITERTD/I\—Y
Parts used on this page

R #9 DRE
Bag #9 Contents

1

Ne%

Y2-200U
NIV PyIN—FHTH— X1
Bell Crank Upper Adapter

e

56

ZC—BHQQ—A .
I\B/IHséesm’sufw R x2 @ ELYF (1.5mm)
crew Allen Key ( 1.5mm)

ZC-BH310A
M3x10 R UAY R X1
BHS Screw

|

NAELVF (2.0mm)
Allen Key ( 2.0mm )

ZC-BH36-A
M3x6 K& Ay R
BHS Screw

~

NSV

\ ZC-BH310A

M3x10 RY A R
BHS Screw

P

W

’

G

AN

N

2



24. AF7VYJ JOv DD T B8-206SHA

Steering Block Installation Ov RIYVRHK—ILS

S ¢
Y2-010F-A /

20V 7O

H =
Front Axle \@
(&)
\ 4)  BB-1052A

) > A
BB-105-2A Ex10 "7 UV
5x10 /\“TU‘JO“/

Beari /Bearing
earing
CDOR—IJTERTD/I\—Y ZF7UYIIOv L
: Steering Block L
Parts used on this page

XEE(TER T B8-206SHA
Note position Oy RIVRAR—=ILS
R FI0ONE . Ball Stud S

Bag #10 Contents

Y2-415FR
AF7PUVY JOVILER & 1
Steering Block L&R 1Ea

Y2-010F-A
xlllllllllllll[_\” 202 FPoR)L X2
ront Axle
Y2-415AL3A
:[Hmm ABRYI\—EY -3 m X2
Stopper Pin

i /Zi\w}\“—_t“/-q)Smm SD-O11A
ZC-C25NA Stopper Pin —RAILNTEY
[ M2x5 # vy F2HU 21— x2 Wheel Hub Pin
SH Screw '

Y2-415AL3A

/N4 ZC-C25NA
N ‘ M2x5 F v TRIU1—
Y2-011CB8A SH Screw
II RAILINT 8mm X2 :
Wheel Hub 8 mm @
=) T 5}
Y2-011CB8A =)
SD-011A RAIJVINT 8 mm
C— I RAILNTEY x2 Wheel Hub 8 mm L

Wheel Hub Pin \ /
B8-206SHA
Ouﬂ]:[] Ov RIYRAR—ILS X6
Ball Stud S

g4
BB-105-2A
BXx10 X7 UVT X4
J Bearing

QLEHIBERICHITE T . @
Assemble the right side in the same manner.

MEATITER
Note position

)
= e;/“l,_- ’ d \ ’hﬁ?!,

XEETITER
Note position

Allen Key ( 1.5mm)
Allen Key ( 2.0mm)




25. UV N\TF v U7 DIEHIIT

Rear Hub Carrier Assembly

CDR—ITHERTD/I\—Y
Parts used on this page

¥UPNTF e UTIRE#10 [CAOTVET,
The Rear Hub Carrier are included in bag #10.

B8-500DPA
JOFo5—
Protector

UP\TEr U7 LERF 1 SD-011A
Rear Hub Carrier L&R 1Ea RAIWNTEY
Wheel Hub Pin
p— ZC-C25NA
— M2x5 F vy TRT U1~
R"#11 ORE SH Screw

Bag #11 Contents

e —

Y4-010-A
IAZN—BILRSATYv T b X2 @
Universal Driveshaft/47mm

/ N

< TN\ B8-500DPA

i’@:}\‘l FIYa4( Y NIOFI5— X2 @
g@ Diff Joint Protector

@

Y4-010-A
AZN=BIVRSATI+ T~ "
/Universal Driveshaft/47mm g%ehpfy'g/};_;b M
Ball Stud M

BB-1510A
10x15 X7UVYT
Bearing

XETITER Y2-415FR
Note position. | Y P/\TF+ U7 L
Rear Hub Carrier L

BB-105-2A
5x10 RPUVT
Bearing

Allen Key ( 1.5mm)

ZC-C25NA Y201 1CB5A QL EERECHETITET . ¢ CS-BGA
o Seron vIATYAT XE s b & e Assemble the rigr?t siae in the same manner g] ISvIIUR (R) EZRBLET,
: Apply a black grease.
SD-OT1A
C— O R1I\TEY X2 [ e — e P B}
Wheel Hub Pin aA=)N—H)L Iga,rjy v I‘@%ﬂafﬁtﬁ AZN—PIVLRSA TV v T MIEILTEH T,

Universal Drive Shaft Assembly Installation

F=—{ Y2-011CB5A
! RAIVINT Bmm X2
=] wheel Hub 5 mn

B8-206MHA
Oy BRIV RR—=ILM X2

: ]] Ball Stud M ®

( BB-105-2A |-
@ BX10 RFPUVY x2 Rear Dog Bone
-~ Bearing Y4-010AA

= o750 g}%
Y4-010TPA
hyIvaark
BB-1510A
10x15 X7 UV X2
_ Bearing

Y4-010BA

Uv Ry IiR—> - 47 m

PR, HITOEICBETRTEL,
The Universal Drive Shafts come pre-assembled.
Please see below for disassembly/assembly instructions.

Y4-010TPA
JaAvhEY
Joint Pin

|®

\@

®Y4-01 OTPA
M3x2.5 &y hRIU 21—
Set Screw

»

Rear Axle
Cup Joint
26. UV/I\J++ U7 DEDIIF

Rear Hub Carrier Installation

CDNR—IJTHERTB/I\—Y
Parts used on this page

R#11 OB

Y2-008RSA
UVPHRX7—L L&REF 1
Rear Suspension Arm L & R 1Ea

@

ZC-BH24A
M2x4 RF Ay R X2
BH Screw

Y2-RAC7A
O:ﬂ:':ﬂ Ow RIY RR—JL x2
Ball Stud

BD-009A
POI—YRAT7—LEY
QOuter Suspension Arm Pin

\f%

Y2-008RSA
UVPHSR7—L L
> Rear Suspension Arm L

Y2-RAC7A
Ow RIY RR—=)L @
Ball Stud

ZGC-BH24A
M2x4 Ry Ay R
BH Screw

QSERIBERICHIITE I,

Assemble the right side in the same manner.

—— )
BD-009AA
FPOI—PYAFP—LEY X2
Outer Suspension Arm Pin

@ AALVF (1.5mm) ANALVF (2.0mm)
Allen Key ( 1.5mm) Allen Key (2.0mm)



27. YVPYR7—LDOWMbf}F

Rear Suspension Arm Installation

CDR—=ITHERT D/ —Y
Parts used on this page

M¥YAIYIY N Tw Y aFER 47 [CADTUVET,
The suspension bushing are included in bag #7.

G |

B8-301BSA
PYRIYDVNIwTa (#2) X2
Suspension Bushing

G|

B8-301BSA
PYRAYDY MJwTa (#4) X2
Suspension Bushing

R"#11 ORE
Bag #11 Contents

2
T -— 2 o°
(T o[ 1T lEﬂ "ﬁ-ﬁ\
o= O !gg,s'.._\\‘-.
Y2-301E2A = i !
YAYIYR-E X1 “""@
Suspension Mount - E 7

(1:1)
IE ZC-F38A

M3x8 S5+ vwvJ X2
FHS Screw

BD-301BA

BREVR=)L X4

Sus Pin Ball

R Y2-008RSA
O77—LANR—Y— X4

@ Lower Arm Spacer
@ |:| ZC-A3640BA
(

4mm 7 VAR — X2
B4-009BA

4mm Aluminum Spacer
AVF—YRATP—LEY (¢3X48mm) X2
Inner Sus. Arm Pin

B8-301BSA
PYRAYDY M Jwvoa (#2)
Suspension Bushing

ZC-A3640B
4mm PIVZAR—Y— - B
4mm Aluminum Spacer - Black

AT (TER
Note position

B4-009BA
AVF—YRXT7—LEY (¢3X48m)
Inner Sus. Arm Pin

AT ITER
Note position

B8-301BSA
BRIV N Twya (#4)
Suspension Bushing

\

BD-301BA
YREVR=L
Sus Pin Ball

Y2-30T1E2A
YRAIDUK-E

BD-301BA

_HREVE-—L

Sus Pin Ball

Y2-008RSA
O7P 7 —LANR—Y—
Lower Arm Spacer

=

XEEITER
Note position

; g TUINE VD
Small hole on rear

Suspension Mount - E / |
g =

ZC-F38A
@ M3x8 U5F v v
FHS Screw

NAELYF (1.5mm)
Allen Key ( 1.5mm)

@

NELVF (2.0mm)
Allen Key (2.0mm)



28. V¥ 7w )\—0Ov ROEDF1F
Rear Upper Rod Installation

FADNPERIICE>TVET,
One side is reverse threaded.

D
(L
SD-TB27A
" 2TmI—Iky o
27mm Turnbuckle

Y2-207A
R—VIVRFryIL—0 QLA BERICHEITET . ¢
Ball Cup Assemble the left side in the same manner.

1:1)

UP7y)—0Ov R X2 @7m&y—>/)\vI)b)
Rear Upper Rod X2 (27mm Turnbuckle)

J
XETEITER I
Note position B8-206LHA

Oy RIYVRKR—=JLL
Ball Stud L

ZC-A3620BA
2mm ZJV=AR—5— - &
2mm Aluminum Spacer - Black

AT TER
Note position

2

ZC-A3630BA
3mm PZI=AXR—T— - &
3mm Aluminum Spacer - Black

CDOR—=ITERTD/I\—Y
Parts used on this page

MR—)VIY RLIFR#7 [CADTVET,
The ball ends are included in bag #7.

C=

Y2-207A
R—ILIY RFpyTLx2
Ball Cup

L#11 ORT
Bag #11 Contents

ZC-A3620BA

2mm Z)VEAR—Y— - B X2
2mm Aluminum Spacer - Black

ol

ZC-A3630BA
3mm ZILZAXR—HY— - B X2
3mm Aluminum Spacer - Black

=

B8-206LHA
Ov RIYRR—JLL X2

Ball Stud L
RS4 THY TICEHROAL.
Put into the drive cup.

\\y
SD-TB27A o -
27my—> )y I X2 ABLYF (2.0mm)
27mm Turnbuckle @ Allen Key ( 2.0mm)




Bumper Installation

29. /N )\—DHD {3

Allen Key ( 1.5mm)
Allen Key ( 2.0mm)

ZC-F36-A

|

E)

[ 7 /7 7

K< Q H [1]T ) =
X —- o ﬂﬁm ‘Q@%‘ \'. z
Ay x  8ng ) E%wi ,
__..b/ o g M m\, 2 _ \.\.ﬂ“ﬂ.&&\in«! 7
05 S Sid T s.“\m%\ g
so€) s2a )\ N,
S h&\\ fm@h

=) ——MD0012

:

X
2 !
AJ
_:m..& A__JM
0 N
#a B0 &
@ ¥ e
dik & ok
T QTo NS
l-vvwln Q<§
o
“Uw =h3 @
[}
gng h
wms B
NS Qo
. Wm
[ 78
_Menw — _:A..mu. )
o e N [ N
asae P mUD m_ﬂl z mu.o
BF8 Pa S Fa
anNo Za o +TS ~Z a
Suwuw o o (2] < @] R o 0] Q
— + X JP — + e
._gh [ o |u ._Qh » [ —
el |42 X S0 ]ihx el (82 x 5
= K c | = (&) c K c 2z =
] . N W O N
5 88 nE Ine o B g0 - <N B
R O g |o ens || 0o 8 Kg  @ahs
gl o | @ M ® ~ 0 N Y £ 8 Bo®
AN] Qa <2 L xn ~ AN QA +a 0]
— o) - —
| 3 T 0K 09T N | 3 . @ 08T
H |2 a X N= >0 H+ din 9 N=T
o N AV — YN0} 3_T
<2 K ana ol ® —u/p < & Ko gl1e
Sl © org e3g .2 Q& © CEd]
(WS [a] © QN0 (o DUU OU WeN [aa] a8
-/ Suuw =<m 5] —/ =KD




31. 7vI\— FvyF+DEbDHF
Upper Deck Installation

:@N—vfﬁﬁﬁ@“%’u/\"—‘y]

[Parts used on this page

LK #12 DAT
Bag #12 Contents

ob - 5

MD-003-3
FwIl— FvF X1
Upper Deck

?

MD-003R-3
U Zwil— FvF X2
Upper Plate

58

ZC-BH36-A
M3x6 RF Uy K X2
BHS Screw

E

ZC-BH38-A
M3x8 &\ K X6
BHS Screw

N
e
b
)
®
>

M3x8 US5++ v X2
FHS Screw

@ ZC-BH38-A
M3x8 Ry Ay R
BHS Screw

ZC-F38A
M3X8 S ER
FH Screw

ZC-BH38-A
M3x8 & Ay R
BHS Screw

ZC-BH36-A
M3x8 IRF Uy R

BHS Screw(

=)

MD-003-3
TZyN—FvF —
Upper Deck

32. 7Y aF—oEbFF
Tensioner Installation

CDOR—=ITERTD/I\—Y
Parts used on this page

]

K #12 DAT
Bag #12 Contents

Tensioner

(1:1
9

Ty v— X1
Washer

(Jomy

ZC-BH36-A
M3x6 & UA\w R X2
BHS Screw
BB-105-2A

BXx10 X7 UVT X2
Bearing

MEBICRUTT VY atr—ZBb[IFT
NIV DTV avERARBULTLLIEEL,
Install the tensioner as needed

to adjust the belt tension.

/ @
Bearing
ZC-S37A

$3Xp7X0.5mm Ty v—
Washer

ZC-BH36-A
M3x6 K& Ay R
BHS Screw

MD-003M-3
FUysF—— |

Tensioner

BB-105-2A
5x10 7YV

/,"

\‘<\
AN

N\

e
/

Z:

f" ZC-BH36-A

M3x6 &I\ R
BHS Screw

£
\
Ry S

b

NELVF (2.0mm)
Allen Key (2.0mm )



33. 70V &YV a3y IDEH#ILT

Front & Rear Shock Assembly
Y2-S144A )
YavIEARY Y4-S4A
Shock Piston vavIRT«
Shock Body
~ Y4-S4C E}

T7IvANFw b

e

Y4-S5A
PEPPPAPAS
Shock Shaft

((C—a

e T | YS-7HGA2
CDON—ITERT /(=Y 2 x &ovuvy G-
Parts used on this page | O Ring ( Blue )

Y4- :
o311 #200 X1 0U~7 13 ©) oL o h—
Yay X O Ring i
Shock Oil | O Ring Collar
@ Y4-84C
R#13 ONE OUYVTFvyT
Bag #13 Contents Q 0 Ring Cap

Y awvox4)bL #200
Shock Oil #200
U+ /Rear A
D-182F
YavIRTUVT X2

Shock Spring
Y4-S4A
Y3y IiRTF 4 X4 i
Shock Body
13 mm

Y4-S6A 5 *
YavIFvvITS X4
Shock Cap S
YS-8DS
A _ Y4-S6A

70 b /Front
D-184F

V3w IRTUVT X2
Shock Spring

YS-8DS
FAVIS A
Diaphragm

Diaphragm Shock End DAy IFAINEAN, Yavy
Yy T hEROKbEHhLTREZ
f REFT,
Y4-s4C Slowly move up and down to
| W 7IvANFy bk x4 remove air bubbles.

iy T
~nme>

Adjusting Nut

{mm Q

Y4-84C Y4-S4C

FrvIFrvh x4 QUVIFvvT X4

Cap Nut O Ring Cap
I & _ 3o Y4-S4C

O o o FrvIFvh
i \\—/) \"— Cap Nut
—

Y4-S6A Y2-S144A

YavIIVR X4 YavIERRY X4

Shock End Shock Piston

A\ Y4-S6A
Y3vIFvyTS
Shock Cap S

2

B10-S3SA (7OY k) B7-S3NA (U¥7)
ATYVIThyT X2 ATYV IRy T X2

Spring Cup (Front) Spring Cup (Rear) ‘ \@)
Y4-S5A ]
EU>J - 2mm X8 <
. B10-S3SA
E Ring ATV ThyT

JOv k Sering Cup
Front

@ B7-S3NA
ATV IhyT

YS-7HG2
@ UV (FIL—) X4
O Ring (Blue)
B7-S2BA N
@ OUYINS5— x4 FrvIFvbhELONDE
O Ring Collar WHIAHE T,

="

Securely tighten the cap 70 k /Front U+ /Rear Uy Spring Cup
nut. D-184F D-182F Rear
YavIRTUVY vavIRTIUVT
Ya-54C Shock Spring Shock Spring
1) ;.
SHRZ 018 x4 SJOVMA. UTAE 2y MEEDET. @
1M Assemble 2 front and 2 rear shocks.

Y4-S5A
Ya3voYvIh X4

Shock Shaft @



OFRONT@®

Front & Rear Shock Installation

34. 70V k& UYY 3 v IOERbFIF

S

d

"
A\ P

WS
ﬁ W]/
\;/'9/ / U\ /4

),
e

a0 ( A

AN

Nt

i
X

Rear Shock Assembly

Uv 3w Assy

OREAR®

702 bk 3vT Assy
Front Shock Assembly

| "‘\_llu;-ﬁ (1




7N/ Ii ?v v.: vlﬁu =
,u\&\,«wb\)@;w\ov \w:- < VK =1N%
~¥. )

~ §\.¢‘.ﬂ.\i\_._l Q
> &y 0, \\(or 2/
VL X

20) ) X

AN € SEEmN/AN S
v@ﬂ/f\\. ()
I
0

Allen Key (2.0mm )

ZR-200GA
FITFINA4T
Antenna Tube

E0)

mET—7 GLECHAET

—5—
Receiver and speed controller, Double-Sided Tape (Sold separately.)

Receiver,ESC Installation

ZE. AE—ROV bO

35. ZE. AE— R bO—-5—OEDFFIF

I
S

X
Y 8-2
<o -o53
obo o K2
M ®» o VAN
0] < Sip S
o0T ONG e
NS Q) HED
Qhs K
NES @2
CEOW,%
NEQE2

o ~
Q -
// © < >
S g
#./. < S5
R\ ang g
eNS/ Q1 oE o
e, Mc_u__m.mﬁbm O
P o NiEQ B2
.@ N \
L+
A3
DE
<> 5
Ihe —_—
onNE N o
abg z
N E | &
o< ~ a —
~ X
0]
\CIK0) » L + =
fo 5 £ | lma ”
\n n g 2 [N
| c K3 <vE| |gE - A
o gc SAE 188 X <in §
OBI|1e3] 8ke °lll ng 83
~ O (&) SN2 44 o) Mph
n 0 0 [OJARS — <Xx 2 T )
A PE R
o0 0 ) c
mﬁ. ﬁnnc% @!’ ﬁﬁw% mﬁm m
@© E
b o 8|~ o| U NKE
—




@

777/

s

36.¥I xRy FART « YU FOHDIIF

Magnet Type,Body Mount Installation

Please see the instruction manual inside the bag for parts configuration/installation etc.

X ERERIBRL/EX D 31 FIFRADHPEZR TTFE L.

OFRONT@®

R#14 ODABE

Bag #14 Contents

u,,‘www
i

% N / y)
il O
AO0s
N DL

OREAR®

Uy Iy MRT4IIV b
Rear magnet body mount

ZS-016MGR

R#14DAT

Bag #14 Contents

TE
&5
Qi
Hh >
Y
o
o
K=<

/
{

),

Q p”,
(T
i.»r : \<

2
O
Q
A\




37. E—5—DW]bFIF
Motor Installation '

E—5— (FETHRTEL. )

/Motor ( Sold Separately. )

ZC-BH36-A
M3x6 RF Uy K
BHS Screw

FYOEHFEDERF 0.3mmEBEAIDLKLSICEDEFT,
AIDSTEDEFVHWBLPT KB HTEREFSL.
Ffe. COEBIETEDERENELRD., REBHELED
TeHIRR(FEEITIT>TIREL,

Adjust the meshing of the gears so that there is
approximately 0.3mm of play in between the teeth. Be
careful, as too much play will cause the gears to strip.
Please adjust the gear mesh carefully, as insufficient
clearance between the teeth will cause excessive gear
noise, as well as causing a drag in the drivetrain.

EZAVFY BIERCHRTE.)
/Pinion Gear (Sold separately.)

EZFUFPERAN—FPOEBICEDETCEELET .
Position the pinion gear so that the teeth line up with
the spur gear, then secure it tightly.

CDR—ITHERT /- FEZFF PG 19T ~ 28T FTEAETEET,
Parts used on this page Capable of fitting pinion gears from 19T to 28T.
19T | 20T | 21T | 22T | 23T | 24T | 25T | 26T | 27T | 28T

80T |10.83|10.29| 9.80[9.35 | 8.94 [ 8.57 |8.23 | 7.91 | 7.62 | 7.35
2% PN
R#3DAE KEZFVEPOBRUS A
Bag #3 Contents BITHE—5—5—V#P105/135T
Recommended motor» 10.5T/13.5T
@ JUyTORVIEE / KELEI—XA21 ~ 22T
ZC-S37A High traction surface / Large track
3X7Tyyvy— X2 JUw TOEWVEEE / NEWVWI—2v20 ~ 19T
Washer Low traction surface / Small track

ZC-BH36-A
Gmﬁm M3x6 5>y X2 @ ABLYF (1.5mm) AELYF (2.0mm)
Allen Key ( 1.5mm) Allen Key (2.0mm )



38. \vFU—mEH. /\vTU—ik)LY—DOED{FF
Battery , Battery Holder Installation

AN—H—

L=

Tmm Aluminum Spacer

ZC-A5710BA
7

Tmm

0
N
)

R~m N

) /\

Y 3—hMIA X Li-Po/\yTYU— (BECHAETEL.)

Short size Li-Po battery (Sold separately.)

A

For shorty Li-Po battery use only.

XER@EY 3 — A X - Li-Po /Ny FU—FRICED T,

M3x12 RYUAY R

ZC-BH312A
BHS Screw

BRI
— IS —DEUHIBZFRE LT ZE 0,

IBE

Short Size Li-Po Battery Holder

INBILiIPo/\y U — R)LT—

DRB-118LA

CHE

E/\vTU—(24 m~)ZERT D
ANR—Y—ZRFIEEINT

i
=
U

Tmm

AR

j__

When using a 2s Shorty Lipo battery, prepare
an additional T mm thick spacer separately and
adjust the mounting position of the battery holder.

)

AN—H— X2

O
ZC-A5710BA
Tmm Aluminum Spacer

K[ #14 ODRAE
Tmm 7))L

Bag #14 Contents

The Battery Holder is included in bag #1.

DR—ITERATD/(—

Parts used on this page

Ny FU—RILT— [ R#1 [CADTVET,

Pl
DRB-118LA

IBILiPo/Vy U — RILY —
Short Size Li-Po Battery Holder
ZC-BH312A

M3x12 R UAY R X1

BHS Screw

[



39. 51 VDEHMHILT. BIDFFIF
Tires Assembly, Wheel Installation

RAI. BEAT—TERBELTEDEFE AL X

®ELY,

ARCHARLIEEL,
Tire and wheel, mounting tapes.( Sold separately )

Note that the tire has a tapered

inner diameter.

ROBBME) H5

(
A )VEH UAN THAH T T

)
=
=

O ©
sw

c ©

(0]
5 C

Ut

o cC

=

o)
@S
€30

3'®

Oe

Ec

nt

[CRS
£ 0
=E

o
<
C
[0}
Q
o
2
[0]
o
(0]
£
ks
e

FAVOARREFT—/)\—[CTED
TVEd,
REORENTT

r
|\

X

. 2 L&
| & YT E£S
h's X E
oo 0]
mm.m ,Zamm
e S log®
ch3 Ihafl £ O
o= EL S
U (0] - o
Nas B 35

of the wheel.

ZR-DRA (7R 7 7))L b@EIF)

b
5

TR-DRC(A—Xv P &AL

RUT R&1v

Drift Tire

&
v

u.,’

g P\
O\ Sy
A A &y el
J) VeRE S

Am.wﬁwgﬁ
..wmmmwmmwMgAv

N/
7K

(&TE)>
A

|
[}

N

——X /
XL e, o
N

AN AN

M4 F4OvF v b

Nylon Nut

-

]

M4 F40OVFv bk X4
Nylon Nut

DR—ITERT B/ (—
Parts used on this page

=
[

[

OB ERICEELE T @

Secure each side in the same manner.

<
°
@]
@]




MD3.0 Exploded View

ZC-BH36-A
MD-003M-3
BB-105-2A

ZC-S37A
ZC-BH36-A

S—_zc-A36308A

MD-202-1

B8-206LHA

N

ZC-A3625BA

ZC-A3620BA 4://b’ ~
\j

®— \'/ &) MD-003M-3
MD-202-2 N\ Qy\ B8-206LHA ((é:-g:ﬁ
I
B8-206SHA (o Z ZC-BH310A

ZCF310A <&@
S

MD-202SC ~
BB-84-2A /@

ZC-BH36-A /&

ZC-A3615BA
ZC-BH36-A —k
MD-302FA-3 E %
ZC-A3615BA /< ZC-A4610BA
ZC-A3620BA = BB-1140-2
ZC-A4610BA, g

X ) Y2-202SCA
N BB-1140-2/
) [zc-BH254A g
ZCF36-A sa000

DRB-118LA

Y2-008FUIA &
ZC-A3615BA 5]
F S
= zc.A36308A .
pze 8

&

>
ZC-A3625BA \
Y2-009FAA

© ~ZC-SS33A - Y2-207A %%

D-155-20AA SD-TB36A
NS ZC-BH310A
N\
Y2-207A /% ﬁ B8-206SHS Nzl
ZC-BH36-A / ﬁﬁ B9-204A / ZR-200GA
\ ZC-BH38-A AN

S
Y2-200U % \\Y2-207A ZC-BH310A

BB-105-2A © BY-204A
Y2-207A S
% & [P B8-206MHA ZC-F36-A
QT %/ . §

P&
zc-ssss&% @ Y2-207A
\ \MD-202A M-TBESA
~
BB-105-2A Q% RD-008FU
J ZC-SS310A AN vo.201P SD-011A M
ZC-A3625BA
4 S

B8-206MHA
B8-206SHA

) © ¥ 3 \| —/
% @/ Y4-S8A S \\'Y/ o w\i @ % % Y2-011CB8A

ZC-C25NA 7
}
ZC-BH310A ZC-BH38-A % @ BB-105-2A
ZC-FSBA Y2-415FR / @
A BB-1 05-2A@
T SD-011A
-415AL3A

B8-206SHA
ZC-F36-
Y2
U
o

MD-0012
—

MD-002-3

X B8-301BA
RD-O08FL & @ ZC-F38A
~9 BD-301BA

BD-O09BFA
1\
RD-008FL /
® zc-206sHsA/

§3\ BD-301BA 70-5836A / /RD-008FAI 9%
B8-301BSA Y2-207A |

B8-301BA

8 58
ZC-F38A /



B8-206LHA

ZC-A3620BA %

MD-304M-3

ZC-A3630BA

ZS-016MGR \
Y4-S8A
<

ZS-016MGR

ZC-BH318A

ZC-BH36-A

@ O ZC-5S34A
Y4-630A SG-A4880A
ZC-A3625BA / MD-016PR &
ZC-SS38A > ZC-BH36-A

ZC-SS315A ~ 3

pey G
o
ZC-F310A MD-304M-3 @

MD-REM-3 Z? l BB-105-2A_~
\ Z2-5031A , @
7 I ge1052a 2 O
mp-302aR_—{ ([ Q) =, ZC-S37A
@' ZC-A36408 E ~ 2C-BHIGA ZC-BH36-A

ZC-BH38-A

ZC-BH312A

Y2-207A
B8-206LHA
\% SD-TB27A
ZC-A3620BA % ¥
\'n./ 7

C-A3630BA

ui &
MD-302530-3 MD-144L
MD-DHA-3 ZC-F310A

BB-11OA/@% y

Y2-501GSAA/

Q) / '\ MD-O16PR
)
ZS-016MGR
ZC-BH312A VA-58A

Y2-503GPA

Y2-500GM3A

=\ MD-503GH-3
Y4-54C ) ;
RN : 4,

Y4-56A ) Y2-501GSAA
/ MD-3020C-3 2 D e / BB-1510A
~~ vs8DS / S

AR BS-500DPA & ZC-BH2STPA
P @@ Assembly:Y4-010-A e ZC-BH36-A =
VB.S144A % va.ssA Y4-010BA Q
Y4-010TPA MD-DHA-3
\;7 SD-011A
1% BS-206MHA
Y4-54A O\__Y2:301E2A
Y4-010AA

BB-1510A
© YS-7HG2 Y2-415FR

p /—BB 105-2A B8-301BSA
! ) Y2-011CB5A BD-301BA
) 2

) NS7HGE Y2-008RSA
SD-011A Y2-RAC7
B7-S2BA
@ D-182F B4-009BA
Y4-84C_~ (Rear)

Y2-008RSA

ZC-A3640B @

A%

\Y;

.j
D-184F &-/ RD-301AD @ O

B10-S3SA
(Front) @ \B7-S3NA

(Rear)
\Y4-S6A ZC-F38A @

3 BD-301BA
Qe B8-301BSA



PARTS LIST

masterorer MDD 2.0 / 3.0

o o A . RD-415AR  RD2.0/SD3.0 8 7ILS® UP\TF+UF T595 ¥7,150 - *
® & ® A g i G50 RD-415ARR  RD2.0/SD3.0 f 7L =M U7 Ly R -
. X FIVER UVN\TF+ U7 Ly R ¥7,150 *
=z =  RD4I5ARP  RD2.0/SD30A FILSM UPN\TF+UT /\—TIl ¥7,150 - *
QO O RD415ARBL RD2.0/SD3.0A FILSM UPA\T++ U7 F)— ¥7,150 - *
© O  Y2415ART  Teams 3 E—X U¥ \TFvUT &y k ¥11220 - *
Fv bk Y2-415RWA  HT UPN\TFwUF 9IA k ¥3850 - *
\OR030 5 U5 MDBO Sy 118800 Y2-415FR 2F7UYIIOYI&UPNTFrUT ¥1650 @ @
' ' voaissaa  EEIOYESPAFTUZIIOVS ¥4,180 - *
MD-002-3 85 CO | A VY r—y ¥13750 - @ Egls} l;jflﬂrgﬂlf—)—luygjn >
MD-003-3  85%CG % 7v/\—F v+ ¥a730 - @  YZAISSALA (Gl ey ¥8.910 -
MD-003R-3 S8 CG & U 7v/{—Fv+ 2 ¥3630 - @  Y2-4155A4A HEFVSEY ST IOV ¢ 4L ¥550 - %
MD-REM-3 5% CG & U+ ESC kLA ¥2420 - @  Y2415SA5A HEIEFVIEY ST JOvwH ¢ 5 EY ¥550 - %
MD-003P-3  FILSE 7v/\—FvFRA ~ ¥4950 - @  MD-008RH  7ILEM UVPOFPFP—L PHO9—EmRLS— ¥1210 @ ~
MD-003M-3  FILS® RPv/\—FwFTIV N/ FUyar— ¥4620 - ®  MD-OOBRLC  8¥ CG & ROFF7—LfE ¥4620 @ ~
MD-304M-3  FILS® E—H—TIY N/ PA RS—KA N ¥4730 - ®  MD-00BRRC 8% CG % ROFF—LH ¥4620 @ ~
MD-302530-3 FILZ® ULy RAN—T— ¥1760 - @  MD-008SM  FILS® UPOFPFP—L Y3wiTovh ¥1540 @ ~
MD-302DC-3  FILZ& F77)\— (L/R) ¥3300 - @  MDO17 FILEW IOV Y3y IIT— ¥3850 @ @
MD-302FA-3  ZILZ® 70 MULZAY KA ¥9020 - ® MDOIBAL  FLIHUPYavsyI—k ¥3630 @ @
MD-302FB-3 7= 7OV MSLIAY KB ¥11550 - @  MDOISBAR  ZILS®UVPY3vsyTI—f ¥3630 ©® @
MD-0012 854 CG = 70 ~V/\— ¥2090 ® ®  Y2-008FUA  7ILIH IOV K 7w/i— | F—L ¥5940 @ @
MD-016PR  FILSH® UVRF« YTV KA~ 2 ¥1650 @ @  Y2.009FAA  JOVK Pwii— A F—L EY 2 Y40 @ @
MD-202-1 FIE® AFTUVY A5A RSw Y ¥3630 ® ®  BD-O09BFA 7OV K AYF— BRF—L EY 2 ¥440 - @
MD-202-2 FILE® ZAFTUVY A5A RS o T—1 ¥1540 ® @  B4-009BA  AVF— HRF—LEY 2 ¥473 - @
MD-202SB  FILSE 251 KSwo ~N—2R ¥3850 @ ®  Y2.010FA  YD2 @ JOYRFPHRL 2 ¥70 e e
MD-202SC RS54 KSw% A hwit— Ak ¥440 ® @  Y2011CBSA 50 mm 45vT= HwAILNT ¥1430 @ @
MD-202A FIEW ANLISYIT— 1 ¥2420 ® @  Y2011CBSA 80 mm 45V TR AT ¥1430 @ @
MD-302AL  FILIE U/LoAY RE ¥5720 ® @  Y2415AL3A YD2 YU—X PILEERAFFUVIRRY—3mm 2  ¥660 @ @
MD-302AR  FILEE UT/ULOAY RE ¥5720 ® @  Y4-010-A YD-4 B A=/ A—BIL RSA T 0T ~ ¥3080 ® @
MD-302BL  Uv/ULOAY KUV ¥550 @ @  Y4010AA  1=/\—HIL PHAL ¥770 @ @
MD-3025 FIEW IOV kY r— Y AR — 3 ¥1210@ @  Y4010BA  I=)\—H)L Ki—Y ¥880 @ @
MD-302TH  ZILS8® kv T T MRLY— ¥1540 @ ®  Y4010TPA  1=/\—HJLE Ya«Yh/p 2L/ A5 Ua— ¥440 @ @
DRB-118LA  DRB A B LiPo /\w T U— LS — ¥1210 - ®  Y4-S8A YavsFvy T Y3y s TV RE—IL 4 ¥o0 @ @
ZS-016MGF KU NE Y%y k 7OV RF4TDY ~ ¥2750 - ®  BS8500DPA  BD82018 fl K54 JHyITIOFHH— 4 ¥550 @ @
ZS-016MGR  RUTJNE YJ3Ry k U RF4TDY ~ ¥2750 - ®  BD-O0SAA  BDS/BD7 fl 7U5—URF—LEY (2X23mm) 4  ¥440 @ @
Y2-200L NVISYIT—1 OFFITI— ¥1.980 - ®  RDO0SF17 OwRIYRFPSTH—(17mm/ ¢ 4.5) ¥880 - *
Y2-200U FIEBANLISYY Ty N—FITI— ¥2640 ® @  RD-008FA17 Oy RIYVRFPHFTH—(17mm/ ¢ 45)( PILSH) ¥1320 - %
Y2-201P NIVISYE F—LIDY N KR R ¥660 - @  RD-008FA19 Oy RIYVKFPHTH—(19mm/ ¢ 45)( PIL=®) ¥1320 - @
Y2-202SCA  SHYRUL Sv ARwIN—AL 3 ¥1.320 @ ®  RD-008FA21 Ov RIYVRFPHTH—@Imm/ ¢ 4.5)( FILZH) ¥1320 - %
Y2-207A YD-2 4.8 mm Fi—ILIY RFpyT ¥1210 @ ®  RD-00SFL J0Y hO7 A" P—Ls ¥990 - @
Y4-016A YD2 / YD-4 8 F/REFATIY ~ ¥880 ® *  RD-008FU IOV KT I —"A F—Ls ) K= vy T ¥990 - @
Y4-203AA  FILIH H—KIDY R ¥2640 * k  Y2-008FSCA F OF ¥3—h A" 7—L €y k (7ILZ% BRNTHE) ¥8250 - *
Y4-630A FILEB RN —FPNT ¥1760 @ ®  Y2-008FSLA F OF Y3—h "A” 7—L4 () 7)LS% EEINTE) ¥3740 - %
YS-7BA IHURA Ry T O UV 8  ¥220 @ ~  Y2.008FSRA F OF Ya—h "A” 7—L (H)( 7L EEINTE) ¥3740 - %
B9-204A FUFFIOVN FUYAF ROV N/ F—iRih—Y ¥880 @ @  Y2:008FUCA 7ILSH® JOVK Pwii— A" 7—L (ERNTHE) ¥5500 - *
74-200 YZ-4 B Y=Y~ /17mmS h—> ¥1980 @ @ IOV R wI—" | " P—L
ZR-200GA 2.4GHz BEtA 7V FFI\( T ¥o20 @ @ VEOOSFUA  (35vs/ Fism/ EEMITHE) ¥o940 @ x
vegogrul  ZOYBTYINA=" L Pl ¥5940 - *
e e (F—/ 7IV=8/ EERIITH)
RSAT LTV IJOYRT =" | "P—L
MD-144L KSAI~IL - 144 ¥1100 - @  YEPOBFUA  (lon/ P/ EENTHE) ¥5.940 - x
MD-DHA-3 FIVEH FIINA KNP T5— ¥3630 - @ OV K7 yI=" 1 "TP—=L
MD-500GS-3 & ANLFPFT1=w /36T T—U— ¥5720 - @ VEROSFUA  (Lyk/ 7usa mENTA) ¥0940 - %
MD-503GH-3 36T J—U—/ 575 —2 ¥1210 - @ Dl142A A7—LOY RIYK75TH ¥660 - *
MD6313  FILSH hvT YTk /14T I—U— ¥2200 - ®  D15520AA 2OYPTUICAToLE 2 ¥1,100 x @
= — ZIVEE 20mm Oy RIY R7ZFT&5— '
Y2-500GM3A  FH5T XVFFYRFy k ¥990 @ @ R : =
REES s JOYRO7 Ya—Kk T 7—4
Y2-501GGA ¥ FIAHRT v b~ ¥330 @ @ Y2-008FT (F5v / PS8 ERNTE) ¥6,050 - *
Y2-501GSAA  FTF7A ZILZH RSATAvT ¥1760 @ @ S hO7 Ya— kT
Y2-503GPA  #PFIM BIEEANILEY Ty veso @ @  Y2OOSFTBL o TR ¥6.050 - K
Y2-503GMA  FPFTE XS ILEANLEY By k ¥1.760 % * JOYRO7 Ya—h T 7—A
Z2-503IA FA RS—%+ ¥660 - @ Y2-008FTP (=)L / PIL=S EEINIE) ¥6.050 -
JOYRO7 Ya— kT 7—4
e Y2-008FTR (| Dk / %)L =5 mHnTH) ¥6.050 -
YARY Y3y Y2-008R-A LS U¥ O7 92 7—Ah ¥990 - -
B8-301AA FIVZRHYAITU b~ (E)39.5 ~ 427 ¥2420 - % Y2-008RAA AER UV 'H P—L Fv bk ¥12.320 - -
B8-301CA  FILS® UAYIY N (B)46.4 ~ 496 ¥2420 - % TBERUDS 3— ~ “H” P—L %
BS-301BA  FILSE UATIY I (E)435 ~ 46.7 ¥2420 - % ' >O0BRASA (_Jfﬁi\?j;iﬁ @E;ﬂﬂliﬁ; hEor ¥12210 - *
RD-301AD  FILS8® UPHRTYY k'D'(57.2 ~ 60.4mm) ¥3080 - ®  vopograsa IERUVYI—b CHT F—LFu b Y12210 - %
RD-B01AE  7/LSH UPYRRDY Ik 'E'(60.8 ~ 64.0mm) ¥3080 - % (A=F )i BEUITA) :
Y2.301D2A  FISM YRARDY D' ¥2750 - %  Y2-ROSRASA ?ff&fggﬂ_m'alg) 7oLFvh ¥12210 - *
v2-SOIDBA  IIAR YAYDYR'D ¥2BEO - *  Vo008RSA  YD2 YU—XEY3—hUPHRF—L ¥990 - @
Y2-301E2A  7JLS8 UPHRIDY ~'E'60.8 ~ 64.0mm) ¥2750 - @ Pt S ae b I e iR
B8-301BSA HRAXVYh Jyya ¥1,100 - @ Y2-008RAW o) =51, S50 4) ¥7.480 - %
BD-301BA ¢ 3YRF—LEY K-l ¥440 - @ D S g e =
RD-301S 2.0mm HRYDY FAN—H— i vaso - x  YeBleRaw T IRZRTTA ST RN ¥7480 - K
Y2-301SA 1.0mm YAYIY K AR—H— ¥770 -k ppogpay  UTH ¥a—hP—L DI b ¥7480 - %
Y2-301A Y—RYIY N/ PUFFIOVN/ YRAROY N/ NT ¥1650 - % (ZIVER/ LK)
Y2-304SMA  H—UVH T7Y AF—(TS5ws) ¥1,320 - *x  y2.POSRAW E{T}bié/ﬂx_";z)ﬁ DA Mt ¥7.480 - %
v2-S04SMBL  #=UvY 77 27— (IN-) ¥1820 - X 008RWI0 7'}51;%17 W ¥3—hP—LD 14 A(108) ¥4950 - *
vE-80asSMP  y—U>T 772 27— (JI=IL) Y1320 - X Vo00BAWE0 JSABUTH Ya—hF—LDIf FA—2 (208) ¥6.720 - %
Y2-304SMR  5—UY4 77 XF—(Lw K) ¥1320 - % AT : .
VoA SALBA ST J0w 52 bt 6 3mm veso @ @  Y2OOBRWS  JSRBUTH ¥3—hF—LDIA hBEE) ¥4620 - *

HROHERUMEE. PERCEEIIHENSHOET. JRMBFHFRNGEME BHA) (CDE, RFEMAGIIERCTTIHERTEL.



SD-OT1A RAWNTES  F v ¥330 @ @
v
SG-A4880A I IE DCS R/\—#v 48 EvF 80 T ¥638 @ @
PEY
Y2.SBBSA  SLFEwoR7vavsty bk 4 ¥9900 % *
Ya-s4A SLF EvoRryaysvyvs— 2 ¥23100 @
W, 273 W,
Y4-84C DSt ras P ek kv b EryTHy ¥1870 @ @
Y4-S5A SLF Ev o7y oM vavovv T ¥330 @ @
", 273 W,
vasen Sl A ok ¥9s0 @ @
B7-S2BA SLF ¥a—RIf P30 UYIH5— (B 4 vee0 @ @
Y28144A  SLFEwIR7YavsMEXRY (O 14mm X 477) 4  ¥880 @ @
Ys-8DS SLF Ya— IR YUIVES (IS 4 ¥s50 @ @
YS-7HG2 NAFLU—K 0 UvS (TE7— 8 EAD) 8 Y90 @ @
B7-S3NA SLF /—RIWBRTUY IRy T (F595) 2 v e e
BI10-S3SA  SLFYa—RIA RTUVIHYT 2  ¥o90 @ @
oo
D-182F 2 1 406 Brren ?3%@;* 2  ¥9%0 - @
D-184F AYRF4v3Y ATUVH ¢ 1.5x26.5mm 2 ¥990 - @
NF7UVT
BB-84-2A R—LRFPUV5 4 X 8 X 3 2  ¥660 @ @
BB-1052A  H—ILRFUVSI 5 X 10 X 4 2 ¥660 @ @
BB-11402  H—IAPUVI 4% 11 X 4 2 ¥ss0 e @
BB-1510A  H—ILRPUYZ 10 X 15 X 4 2 vss0 e @
=IN\v I
SDTB25A  H—I\w )b 25 mm 2 ¥440 - @
SDTB27A  H—i\w)b 27 mm 2 ¥440 - @
SDTB3BA  H—Itw2)b 36 mm 2 ¥440 - @
AN—=Y=&Y L\
ZC-S37A 3.1 X7 % 05 UYIIHY FAK—H— 10 ¥2200 @
ZG-A3B15BA 3 XB6X 15 FIL=Th (F592) 8 Y660 @ @
ZG-A3B20BA 3 XBX 2 FIEUL (F595) 8  ¥660 @ @
ZG-A3B25BA 3 XBX 25 PILETL (F5v2) 8  ¥660 @ @
ZC-A3B30BA 3 XBX 3 FIEUL (F5ws) 8  ¥660 @ @
ZCA3640B 3 XBX 4 PILEVL (F5v5) 8  ¥660 - @
ZC-A4B10BA 4 XBX 1 PILEVL (F5vs) 8 ¥660 @ @
ZC-A5710BA ¢ 5x ¢ 7x1.0mm PILS Y1 BEATS v ) 8 ¥770 - @
Ov RIY RKR—=Ib
B8206LHA  BDB 2018 f 48 Ov KIVKA—JL (28 150mm) 6  ¥770 @ @
B8-206MHA BDB 2018 f 48 Oy KIVKf—JL (28 130mm) 6  ¥770 @ @
B8-206SHA BDB 2018 480y KIVEf—L (@E11.5mm) 6  ¥770 @ @
B8-206SHSA %‘?éﬂ‘gﬁmﬁzﬁé"lj =L 6 ¥/7700 @
ZC-206SHSA Ov RIY Rfi—)L S &5 6 ¥/70ee
Y2-RAC7 Yavs TV RE—IL 2  ¥330 - @
AIYa—-&Fv b
7C-SS33A M3 X 3mm &£y k 25U1— 10 A 10 ¥e20 - @
ZCSS34A  tyhRZUa— M3 x 4 10 ¥e200 @
ZCSS36A  tyhZRZUI—M3 X 6 10 ¥e20 - @
ZCSS38A  tyhZRZU1—M3 X 8 10 ¥e20@ @
ZCSS310A  twhXZUa— M3 x 10 10 ¥e20@ @
ZCSS315A  tyhZZUa— M3 x 15 10 ¥e20@ @
ZCBHEBTPA HHUAYR FyEVIEZA M2 X 8 8 Y40 @ @
ZCBH2B4A  REYAYKRZU1—M25 X 4 8 Y40 @ @
ZCBHE56A  MHUAYRAZUa— M 25 X 6 8  ¥440 @ %
ZCF2510 J5whAwRZZUa—M25 x 10 8  ¥440 @ *
ZCBH3BA  RHVAYKAZU1—M 3 X 6 10 ¥ee0@ @
ZCBH3BA  MHUAYRAZU1—M3 X 8 10 ¥ee0@ @
ZCBHB10A  HHUAYKZZU1—M 3 X 10 10 ¥ee0 @ @
ZCBHB12A  RHUAYKZZUI—M 3 X 12 10 ¥e200 @
ZCBHB1BA  HHUAYKZZUI— M3 X 18 8 ¥2200 @
ZCC25NA  Mex5mm F v IR5Ua— (¢ 2.9 Head) 8  ¥550 - @
ZCF36-A IS5y Ay KZZU1—M 3 X 6 8 ¥2200 @
ZC-F38A ISy Ay KZZU1— M 3 X 8 8  ¥220 - @
ZOFSIOA  79vRAYFAZY2= M3 X 10 8. ¥eeo : : K—YUZ D [ @ k & | By NOBERREBDET
ZCF312A TS5y hAwRZZUa— M3 x 12 10 ¥ezo % 134 REBOFT. o
ZCF315A IS5y RAy K25 U1— M3 X 15 10 ¥220 @ * @ = ZHEflE K =FTV3av A =FTVIVARTRUEHARAXRT)(—Y
ZC-N25P M2.5 TFv k 10 ¥165 @ *

XEN—YVUZ hOEREF. REOERREIFELEOTVIBENTDHET,

V1.0 2025.09

HROLERUMEE. FPERLEETIHANDDET . JRMHEHFLNGEEE BHA) ([CDOE, REMAGIIERECTTHERTEL.



688€-968-6c18+ XV4 888€-968-6c 18+ T3l
NVdVr L 980-S0€ ‘@dnioaald edeq| ‘A1lD eqmins] ‘egeleA 2-S8e AL OWNODIOA

(B~H>EZEBRU) S L ~RE | &iC | ~HERHMES 688E-968-620 XV4d 888£-968-620 3L
Z-GeETIRESUL>CEIY 1980-506t ICE RZNEY

SHYORIaon|[oy]

'SOIOUSBD SAIDISIUILUPD AQ PAYSIIGRISS saulepInb Joyjo pup
SMD| By} Ujim 92UpldWoD Ul {daY 9ADY OM DY} UOHDULIOU| [PUOSIOd [OHUOD AJJOLIS [[IM SM

° 6 PNEEE 2T LB BRI QL OB LM O 2-SF I 2NC 2B Y EIAN RN O ELR

‘UOIPWLIOUI / S}JOUSQ SNOLDA PUD SI9}{S[SMBU [IDW-9
olpouad SO YoNs S9DIAISS 9SN Of 9| aq [lIm NOA ‘BuuaysiBal Ag "0l alay awbu
‘., 219y Y2l|2, AQ UOIDWIOUI AIDSSOD8U J2JUd PUD WIOJ SIY} UO paquIsap 13N Dd 10
2P02 YO wou abpd uolpiisibBal OWONOA AW Of 0B aspajd ‘uolpiysibal 1osn oy Jo4

‘OWOYOA AW Of UolD.SIBaI
19SN SPIOMO] SIOAD) INOA SNUIUOD 9SD3|d "SIBWOISND WO SJUBWWOD S|gONIDA
uo paspq sa2laas Bullying apiroid pup sjonpoud sjaq ainjopjnupw pup dojaasp
0} sadoy owoy0o A "awll siy} sjonpoid owoxo A Buispyoind 10) yonw AiSA NOA Yupy|

*PROGPEOIHE2OY A—H2SLEO

AABEBES2 2B WHER QS EHIOLCH2N—X  222522NEE2°\1
RASUY2RHEETOEZYH LAN4 2SS 2RES NI CEAN. " RUVE—VE
BICEANGGTHNEOL RN " —CHO S B IBH OGS 2L OBE—A—T
CERNBEHRINEZLEZ—A—TOVICEANEIDNERC

CERNDYZR\AR

2O B Y A—A2YNEY BREPHEEOTRBNEGY RS HEONEEOSGEHSZ
RP2FICELRNR2CGR2E  D2NELR2AAVNATVNERLLEREICERFO2

/88edAwW /W02 0wo>0Awesl//:sdny (A1ju3 gom 10) jsenbay)
uopisibay 19sM) OWONOA AW
(ELO—NNATLIA)

8E2—6A—T 2CE AN













AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

This is not a toy and suitable for age 14 and above.
CNImETRESDFR . 14BULENESLET,
XA=EnE, E& 145 RUE,

5D TS K YOKOMO
ATERHEA R/C A— (5YATY PO—ILH—) OFFIA—H—TT., ZORRE. LEFEFE SDKEFE I-0v/EFE
ZUT R/C —L—RADBSETH B HFEFHEL— A THER. HHRO R/C A—I=7ICEATNTLET.

HRAtt I0F T305-0861 FHEDL [EHEHE 4385-2 TEL 029-896-3888 FAX 029-896-3889 =ik : 9B~ 128 131~ 17 8 (EEERA~D)
YOKOMO LTD. 4385-2 Yatabe, Tsukuba City, Ibaraki Prefecture, 305-0861.JAPAN TEL +8129-896-3888 FAX +8129-896-3889 [ 20259 |




	p01
	p02
	p03
	p04
	p05
	p06
	p07
	p08
	p09
	p10
	p11
	p12
	p13
	p14
	p15
	p16
	p17
	p18
	p19
	p20
	p21
	p22
	p23
	p24
	p25
	p26
	p27
	p28
	p29
	p30
	p31
	p32
	p33
	p34
	p35
	p36
	p37
	p38
	p39
	p40

